361-501 EASY RIDER (MUSTANG)
361-502 EASY RIDER (PONY)
361-503 EASY RIDER (ZEBRA)
361-504 EASY RIDER (BRONCO)

Page 1
Rev 06/17/03
* IMPORTANT *
PLEASE RETAIN THIS INSTRUCTION SHEET IN YOUR FILES. IT CONTAINS IMPORTANT REPLACEMENT
PARTS INFORMATION. ALL EQUIPMENT SHOULD BE INSTALLED IN ACCORDANCE WITH THESE
INSTRUCTIONS.

IT IS IMPORTANT TO USE AND MAINTAIN ALL PUBLIC PLAYGROUND EQUIPMENT PROPERLY. PLAYGROUND
EQUIPMENT WHICH IS IMPROPERLY MAINTAINED CAN CAUSE SERIOUS INJURY. PERIODICAL
INSPECTIONS, MAINTENANCE, REPAIR AND/OR REPLACEMENT OF DAMAGED PARTS IS NECESSARY FOR
SAFE OPERATION OF EQUIPMENT AND SAFETY OF USERS. RESILIENT SURFACING SHOULD BE USED
UNDER ALL PLAYGROUND EQUIPMENT. APPROPRIATE PUBLICATIONS, AVAILABLE AT NO CHARGE, FROM
THE CONSUMER PRODUCT SAFETY COMMISSION, INCLUDE “A HANDBOOK FOR PUBLIC PLAYGROUND
SAFETY.” YOU CAN RECEIVE YOUR FREE COPY BY CALLING 1-301-504-7908

PACKING LIST for 361-501

1 CITN - 1 Hardware Bag
- 1 363-001 Mustang
1 PC - 1 363-950 Spring Assy.
PACKING LIST for 361-502 Note: Hardware Bag is the same for all Packing
1 CTIN - 1 Hardware Bag Lists.
- 1 363-002 Pony
1 PC - 1 363-950 Spring Assy. HARDWARE BAG

4 - 116-506 5/16” x 1 %” Hex Hd Bolt
PACKING LIST for 361-503 4 - 196-644 3/8” x 8” Anchor Bolt
1 CTN - 1 Hardware Bag 8 - 316-501 5/16” Flat Washer
- 1 363-003 Zebra 4 - 226-501 5/16” Lock Nut
1 PC - 1 363-950 Spring Assy. 4 - 226-601 3/8” Lock Nut
4 - 216-601 3/8” Hex Nut
PACKING LIST for 361-504 4 - 316-601 3/8” Flat Washer
1 CTN - 1 Hardware Bag 1 - 805-532 Warning Label
- 1 363-004 Bronco 1 - 805-534 SportsPlay Label
1 PC - 1 363-950 Spring Assy. 1 - Maintenance Checklist
1 CTIN 1 PC 2 TOTAL PCS WT 56 CLASS 70

SportsPlay Equipment, Inc., 5642 Natural Bridge, St. Louis, MO 63120 (314) 389-4140




361-501 EASY RIDER (MUSTANG)
361-502 EASY RIDER (PONY)
361-503 EASY RIDER (ZEBRA)
361-504 EASY RIDER (BRONCO)

Page 2
Rev 06/17/03
GENERAL USE/FALL ZONE & FOOTING RECOMMENDATIONS

STATIONARY & PORTABLE EQUIPMENT - USE/FALL ZONES SHOULD EXTEND A MINIMUM OF 6 FEET IN ALL
DIRECTIONS FROM THE PERIMETER OF THE EQUIPMENT GROUND SPACE. THIS AREA SHOULD BE COVERED
WITH THE REQUIRED AMOUNT OF RESILIENT SAFETY SURFACING MATERIAL. FOR SOME EQUIPMENT -
USE/FALL ZONES CAN OVERLAP. SEE CONSUMER PRODUCT SAFETY COMMISSION GUIDELINES.

DIAMETER & DEPTH OF FOOTINGS ILLUSTRATED ARE SATISFACTORY IN MOST APPLICATIONS FOR PIPE
SIZES UP TO 2 3/8” DIAMETER. VARYING SOIL & CLIMATIC CONDITIONS MAY REQUIRE DEEPER &
HEAVIER FOOTINGS IN SOME AREAS. CHECK LOCAL BUILDING CODES.

PIPE

RESILIENT
SAFETY SURFACING

PIPE
/_

RESILIENT
/‘ SAFETY SURFACING

10 MAXIMUM
TOP OF
NON-SAFETY

SURFACING Joe or

NON-SAFETY
SURFACING

CONCRETE FOOTING
CONCRETE FOOTING C(UPRIGHT>
CANGLEDY

* If resilient surfacing is to be less than 12”, then additional pipe should be put in
concrete to maintain proper finish grade for equipment.

SUGGESTED BRACING METHOD:

2 = 4 WOOD BOARD
(Hat furnished)

Y4

173" x g~ poLT !

(Bot Furnished) ¢ X & W000 30ARD

{Hot Purnished}
=lil=

=== : :
— M=M= =Tl e .
DETATL: PORTABLE INSTALLATION DETAIL: PERMANERT INSTALLATION

SportsPlay Equipment, Inc., 5642 Natural Bridge, St. Louis, MO 63120 (314) 389-4140




361-501 EASY RIDER (MUSTANG)
361-502 EASY RIDER (PONY)
361-503 EASY RIDER (ZEBRA)
361-504 EASY RIDER (BRONCO)

A63-002 Iuny
253007 Tabra
363-504 Bronco

/16" = T 1/2"
Ear 3 Dolt

SportsPlay Equipment, Inc., 5642 Natural Bridge, St. Louis, MO 63120 (314)

953001 HMrptxap

Page 3
Rev 06/17/03

389-4140




361-501 EASY RIDER (MUSTANG)
361-502 EASY RIDER (PONY)
361-503 EASY RIDER (ZEBRA)
361-504 EASY RIDER (BRONCO)

Page 4
Rev 06/17/03

GENERAL ASSEMBLY INSTRUCTIONS:

Check all the parts and hardware with the packing list to be sure you have received
everything needed to assemble this product. CONTACT YOUR LOCAL DISTRIBUTOR WITH
NOTIFICATION OF ANY MISSING OR DAMAGED PARTS. Contact must be made within ten days of
receipt of your order.

Only hand-tighten nuts & bolts on initial assembly. Final tightening should be done
EVENLY after final assembly when unit has been plumbed & leveled.

After assembly is complete, ANY ENDS OF BOLTS PROTRUDING BEYOND NUTS SHOULD BE CUT OFF
AND/OR PEENED OVER TO REMOVE ANY SHARP EDGES. Go over entire unit to file smooth any
sharp edges or projections that may have been caused by rough handling in shipping or

installation. T-Clamps are designed for both one and two bolt connections. In many
situations only one bolt is required. See specific assembly instructions.
On products with platforms install 1 - 2 degrees off level to facilitate water drainage.

GENERAL MAINTENANCE INSTRUCTIONS:

Check MONTHLY for loose bolts, damaged or broken parts. Tighten and/or replace
immediately.

SPECIFIC ASSEMBLY INSTRUCTIONS:

STEP #1: Dig footing hole & fill with concrete. (Approx. 3.5 cubic feet.)

STEP #2: Before concrete sets, assemble anchor bolts to bottom plate of spring with a
Hex Nut & Lock Nut.

STEP #3: Push this assembly down into the wet concrete until plate is level with top
of concrete.

STEP #4: After concrete hardens for at least 48 hours, bolt pony in place. Add
resilient surfacing.

STEP #5: IMPORTANT: After equipment has been in use for three or four days, all
bolts & nuts must be checked and retightened if necessary.

STEP #6: Attach Warning Label and Manufacturer’s Identification Label to a clean
surface. The Labels should be attached in a location where they are clearly
visible and legible and away from normal hand and foot placement areas. The

Labels must be replaced if they become illegible, destroyed or removed.
Contact your distributor for replacement Labels.

Wim Tuiacizy b e optiwal.
byl 1F salt i doft
adfox 1F aldaz aiilbeen
e T L . ¥
ey mE. =

SportsPlay Equipment, Inc., 5642 Natural Bridge, St. Louis, MO 63120 (314) 389-4140




361-501 EASY RIDER (MUSTANG)
361-502 EASY RIDER (PONY)
361-503 EASY RIDER (ZEBRA)
361-504 EASY RIDER (BRONCO)

Use Zone: Maintain a 6’
perimeter around Easy
Rider

Page 5
Rev 06/17/03

Specification: All Easy Rider ponies shall be molded from 319 SR molten
aluminum forged at 1400 degrees F. Rider shall be painted with polyester
powder coat paint that has been electrostatically applied.

riders will carry a lifetime warranty

SportsPlay Equipment, Inc., 5642 Natural Bridge, St.

Louis,

MO 63120

All easy

(314)

389-4140




	HARDWARE BAG

